	Table. Indication and dosage of antiviral drugs

	Condition / type of treatment
	Acyclovir
	Valaciclovir

	Primary genital herpes
	3 × 400 mg per day, 7-10 days
	2 × 500 mg per day, 7-10 days

	
	5 × 200 mg per day, 7-10 days
	 

	Severe primary genital herpes
	 
	2 × 500 mg per day, 7-10 days

	Primary genital herpes during pregnancy
	5 × 200 mg daily, 10 days
	2 × 500 mg per day, 7-10 days

	Recurrent genital herpes (<5-6 episodes per year)
	2 × 800 mg daily, 5 days
	2 × 500 mg daily, 3 or 5 days

	
	3 × 400 mg daily, 5 days
	 

	
	3 × 800 mg daily, 2 days
	 

	Recurrent genital herpes during pregnancy
	3 × 400 mg daily, 10 days; Prevention: from the 36th week for delivery
	 

	Preventive treatment before pregnancy
	2 × 400 mg day, the maximum. 6 months 5
	 

	Prevention / viral suppression (≥5-6 episodes per year)
	2 × 400 mg day, the maximum. 6 months 5
	500 mg once a day; adults with immunodeficiency 500 mg twice a day.

	
	4 × 200 mg day, maximum. 6 months
	 


 
